

Test Report

No. SH8059615/CHEM

Date: May. 5, 2008

Page 1 of 3

EYE FOR U LTD
ROOM 502-502, NO.38 PINGWU RD, CHANGNING DIST, SHANGHAI

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Name : BABY SLING
SGS Ref No. : SHT2804147
Buyer : MINIMONKEY
Exported to : HOLLAND

Sample Receiving Date : Apr.29, 2008
Testing Period : Apr.29 – May.05, 2008

Test Requested : As specified by client, for compliance with the European Standard on Safety of Toys, EN 71 Part 3:1994 +A1:2000+ AC:2002 – Migration of Certain Elements.

Test method : (1) With reference to EN 71 Part 3:1994 + A1:2000 + AC:2002 – Migration of Certain Elements, Analysis was performed by Inductively Coupled Argon Plasma – Atomic Emission Spectrometry (ICP-AES).

Test Results : Please refer to next page

Conclusion : When tested as specified, the submitted sample comply with the stated requirements of the European Standard EN 71 Part3:1994+ A1:2000 + AC:2002.

Signed for and on behalf of
SGS-CSTC Chemical Laboratory



Ella Zhang
Section Manager

Signed for and on behalf of
SGS-CSTC Chemical Laboratory



Sandy Hao
Lab Manager

Test Report

No. SH8059615/CHEM

Date: May. 5, 2008

Page 2 of 3

Test results by chemical method (Unit: mg/kg)

EN 71 Part3:1994 + A1:2000+ AC:2002 – Migration of Certain Element

<u>Element</u>	<u>Method</u> <u>(refer to)</u>	<u>1</u>	<u>2</u>	<u>3</u>	<u>MDL</u>	<u>Limit</u>
Soluble Lead (Pb)		ND	ND	ND	5	90
Soluble Antimony (Sb)		ND	ND	ND	5	60
Soluble Arsenic (As)		ND	ND	ND	2.5	25
Soluble Barium (Ba)	(1)	ND	ND	ND	10	1000
Soluble Cadmium (Cd)		ND	ND	ND	5	75
Soluble Chromium (Cr)		ND	ND	ND	5	60
Soluble Mercury (Hg)		ND	ND	ND	6	60
Soluble Selenium (Se)		ND	ND	ND	10	500

<u>Element</u>	<u>Method</u> <u>(refer to)</u>	<u>4</u>	<u>5</u>	<u>MDL</u>	<u>Limit</u>
Soluble Lead (Pb)		ND	ND	5	90
Soluble Antimony (Sb)		ND	ND	5	60
Soluble Arsenic (As)		ND	ND	2.5	25
Soluble Barium (Ba)	(1)	ND	ND	10	1000
Soluble Cadmium (Cd)		ND	ND	5	75
Soluble Chromium (Cr)		ND	ND	5	60
Soluble Mercury (Hg)		ND	ND	6	60
Soluble Selenium (Se)		ND	ND	10	500

Test Part Description:

1. Green fabric
2. Grey fabric label with black letters
3. Grey fabric label with colorful letters (on the tape)
4. White fabric label with black letters
5. Black plastic buckle

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.



Test Report

No. SH8059615/CHEM

Date: May. 5, 2008

Page 3 of 3

Note:

- (1) mg/kg=ppm
- (2) ND = Not detected
- (3) MDL = Method Detection Limit
- (4) Mass of trace amount of sample 4 is 76.6mg

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

